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Test Report

FHABIERNARR S

YEU SHENG PLASTIC INDUSTRIAL CO.,LTD

£ TR G LB — #7355

NO.35, SHENGLI 1ST ST., RENDE DIST., TAINAN CITY 717, TAIWAN (R.0.C.)

RTRBRRGEIEL L, BEWEP EREEEP DT (The following samples was/were submitted and
identified by/on behalf of the client as) @

# 5% £ 4% (Sample Description) :  PMMA PLATE

¥tk B 3 (Sample Receiving Date) . 2015/04/20

X HA M) (Testing Period) : 2015/04/20 TO 2015/04/24

A B (Sample Submitted By) : FEAMB LT EMMAFRLS (YEU SHENG PLASTIC INDUSTRIAL CO.,LTD)

B2 E £ (Test Requested) : RIEEP ER, 5HRoHS 2011/65/EU Annex 11 f54i&ATEHH, 55, K, <&, 54
WK, BIRWEREEA)Z. (As specified by client, with reference to RoHS
Directive 2011/65/EU Annex II to determine Cadmium, Lead, Mercury, Cr(VI),
PBBs, PBDEs contents in the submitted sample.)

A ¥ 3 (Test Method) FATF—8 (Please refer to next pages).

AR E (Test Results) #FATFT—H (Please refer to next pages).

Aoy

Ray Chang(/Ph.D. / Mana
Signed for and on behalf
SGS Taiwan Limited
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Test Report
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YEU SHENG PLASTIC INDUSTRIAL CO.,LTD

EHTE RIS 2B —£7355%

NO.35, SHENGLI 1ST ST., RENDE DIST., TAINAN CITY 717, TAIWAN (R.0.C.)

5 (No.) : KA/2015/41217 B #i(Date) : 2015/04/24 B $ (Page): 2 of 6

B 4L R (Test Results)

)32/ {Z (PART NAME)No.1 : i8] PMMA PLATE (TRANSPARENT PMMA PLATE)

AR &
oo e s ﬁf#ﬁl‘gﬁl (R ;?t)
Items) (Unit) (Method) £su
(Test o =
4% / Cadmium (Cd) mg/kg |$FIEC 62321-5: 2013F 3k, AT A 2 n.d.

TRB T B0 ARR] . / With
reference to IEC 62321-5: 2013 and
performed by ICP-AES.

4% / Lead (Pb) mg/kg |%#IEC 62321-5: 2013% %, ABJRBE 2 n.d.
TR TS RRBARA]. / With
reference to IEC 62321-5: 2013 and
performed by ICP-AES.

& / Mercury (Hg) mg/kg | S IEC 62321-4: 2013F 3k, ARMEAZA 2 n.d.
THRRT BALHBARR]. / With
reference to IEC 62321-4: 2013 and
performed by ICP-AES.

1548 / Hexavalent Chromium mg/kg %%IEC 62321: 2008F 7, ¥AUV-VISH:A]. 2 n.d.
Cr(VI) / With reference to IEC 62321: 2008
and performed by UV-VIS.
% B X 8 / Sum of PBBs mg/kg - n.d.
— B 3X / Monobromobiphenyl mg/kg 5 n.d.
— 4B % / Dibromobiphenyl mg/kg 5 n.d.
ZUSBEX / Tribromobiphenyl mg/kg 5 n.d.
WRBR / Tetrabromobiphenyl mg/kg |4 1EC 62321: 20087% %, ARABBH /K 5 n.d.
FHEBER / Pentabromobiphenyl mg/kg |E{RARN. / With reference to IEC 5 n.d.
Ni&BE R / Hexabromobiphenyl mg/kg |62321: 2008 and performed by GC/MS. 5 . d.
4B R / Heptabromobiphenyl mg/kg 5 n.d.
ANSEBAR / Octabromobiphenyl mg/kg 5 n.d.
JUSRBEK / Nonabromobiphenyl mg/kg 5 n.d.
+ %X / Decabromobiphenyl mg/kg 5 n.d.
anc: for Slacome format Aocirmasta, SUbet 1o Tomms and Concihons for R Pooeante ot thp. A oo oot or accessibl ot piefluwnw.sgs.comienTems:and-Gondiions.asnx
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YEU SHENG PLASTIC INDUSTRIAL CO.,LTD

FH TR B S LHA —H7355%

NO.35, SHENGLI 1ST ST., RENDE DIST., TAINAN CITY 717, TAIWAN (R.O.C.)

A5 (No.) : KA/2015/41217 B #)(Date) : 2015/04/24 B #H (Page): 3 of 6

8 B e 93 7 5k AR

(Test Items) (Unit) (Method) (MDL) —
% B X8k / Sun of PBDEs mg/kg - n.d.
— W} 3R& / Monobromodiphenyl ether | mg/kg 5 n.d.
LBt / Dibromodiphenyl ether mg/kg 5 n.d.
ZRBRE% / Tribromodiphenyl ether mg/kg 5 n.d.
w9 Sk RAE / Tetrabromodiphenyl ether| mg/kg £ #1EC 62321: 2008773, RAMBIT/Y 5 n.d.
AW REE / Pentabromodiphenyl ether | mg/kg |#4%#8]. / With reference to IEC 5 n.d.
7B K&k / Hexabromodiphenyl ether | mg/kg [62321: 2008 and performed by GC/MS. 5 n.d.
B KB / Heptabromodiphenyl ether| mg/kg 5 n.d.
AN REE / Octabromodiphenyl ether | mg/kg 5 n.d.
JLi W RE / Nonabromodiphenyl ether | mg/kg 5 n.d.
+ %%t 5XB% / Decabromodiphenyl ether mg/kg 5 n.d.

i (Note) ¢

1. mg/kg = ppm; 0.1wt% = 1000ppm

2. n.d. = Not Detected (FKAxth)

3. MDL = Method Detection Limit (77 A8 MRI4%MRAE)
4. "-" = Not Regulated (S 30 4818)
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Test Report

FHRBBIERNARR

YEU SHENG PLASTIC INDUSTRIAL CO.,LTD

EH TR E LB —47355%

NO.35, SHENGLI 1ST ST., RENDE DIST., TAINAN CITY 717, TAIWAN (R.O.C.)

1) ARGER T RYIRAL M AR > BB R AIEM - (SSNEEMIR T EM 4 )/ These samples were dissolved totally by
pre-conditioning method according to below flow chart. ( Cr®* test method excluded )
2) M AH : B4 % / Name of the person who made measurement: Jony Liu
3) XA KA : FkMa4s / Name of the person in charge of measurement: Ray Chang
33K~ # LS / Cutting - Preparation
v

I M)A B FE / Sample Measurement {

& Hg A% 4% Cr™*
4% Pb -~ 45 Cd
v v v
FRIE T Bl e b 69 M 00 v 18 8 69 BR AR AT I AL (dm w al/ Bk AR oG RO A/ e 8 bk [ Add
“F & 7 a<) / Acid digestion by suitable acid Microwave digestion with appropriate amount of

depended on different sample material (as HNO3/HCI/HF digestion reagent
below table) ¢
v Fodk E il I8 AT I AL
@& / Filtration #3 /Heatto
appropriate temperature
to extract
v ;
;& / Resid
7 / Solution #i5 / Residue i
HApik GBS / Cool,
filter digestate through
filter
1) ekEaRsk /

Il Alkali Fusion 1l

2) maEAt /
BRARE MR T S E R | ICP-AES -~ R ot S A E /Add
diphenyl-carbazide for

color development

oMW / Sample Material

44, 48, &5, 134 /

Steel, copper, aluminum, solder
# 3% / Glass

&, 44, fe, MK /
Gold, platinum, palladium, ceramic

ifi{b#g 7z 46 48 / Digestion Acid
Eok, AiEk, WAk, KA, ERAK l
Aqua regia, HNO3, HCI, HF, H202
#H Bk, & REE / HNOy/HF

F sk /Aqua regia

VAR Sh B - RBOE R %
1% > EA IR R A 540
nm #9R 4§ / measure
the absorbance at 540

H2804, H202, HNOg3, HCI

4 / Silver #H#8 / HNOs
# B / Plastic BEk, AR, sk, Hag / nm by UV-VIS

3t 4 / Others

Tra NAETER E AT/

Any acid to total digestion

Note™ : (1) 4+ # 3k & /8 A Hhe Nt ALk » Aok £ 90~95°C 3% ¥z / For non-metallic material,
add alkaline digestion reagent and heat to 90~95°C.
(2) &t#r & B A Fre bk - Aok Z 3352, / For metallic material, add pure water and heat to boiling.
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Test Report

FHAB L ERDHRR
YEU SHENG PLASTIC INDUSTRIAL CO.,LTD

EhTIREN G LB — #7355
NO.35, SHENGLI 1ST ST., RENDE DIST., TAINAN CITY 717, TAIWAN (R.0.C.)

% RBK 5 RBEEE 547448 / PBB/PBDE analytical FLOW CHART

1 RAAE : RRSF / Name of the person who made measurement: Dorothy Chen
2)#3 & T A : k184 / Name of the person in charge of measurement: Ray Chang

Sample / #: &

!

Sample pretreatment / # & 77 & 52

v

Sample extraction #f & 3 3/
Soxhlet method &% X ZE 5

|

Concentrate/Dilute Extracted solution
IR R R IR

l

Filter 2 Iz i

|

Analysis by GC/MS
RABRE AT K SRR 5T

l

Issue Report #3744 —l
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YEU SHENG PLASTIC INDUSTRIAL CO.,LTD

FHT-E RIS ZHA —£355%

NO.35, SHENGLI 1ST ST., RENDE DIST., TAINAN CITY 717, TAIWAN (R.O.C.)

BAPAFALET  ATEETBRINZEL/ . *

(The tested sample / part is marked by an arrow if it's shown on the photo.)

KA/2015/41217

** R 4L B (End of Report) **
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